



Angeles® Corporation 9 Capper Drive, Dailey Industrial Park, Pacific, MO 63069 USA

**** CERTIFICATE OF COMPLIANCE ****

Thursday, January 24, 2011

Dear Valued Customer,

Children's safety is a top priority for us at Angeles Corporation. We only use accredited third-party labs to test our products to ensure that they comply with all applicable children's products safety rules.

The **Angeles Crib (AEL7010N, AEL7015W, AEL7020, AEL7051, AEL7056, AEL7065)** you are inquiring about has been tested to meet the following requirements:

CPSIA – Consumer Product Safety Improvement Act

- CPSIA sec.101 Children's products containing lead; lead paint rule
- CPSIA sec.102 Mandatory third party testing
- CPSIA sec.106 Mandatory toy safety standards (ANZI Z315.1)
- CPSIA sec.108 Prohibition of certain Phthalates(DEHP, DHP & BBP)
- ASTM F406-10a Safety Specifications for Non-Full-Size Baby Cribs/Play Yards

Citation to each CPSC product safety regulation to which this product is being certified:

ASTM F406-10A – Standard Consumer Safety Specification for Non-Full-Size Baby Cribs/Play Yards

16 CFR § 1303 – Total Lead Content in Surface Coatings

CPSIA Section 101 – Total Lead Content in Substrate Materials

CPSIA Section 108 – Phthalates

16 CFR § 1500.3 (c) (6) (vi) – Flammability

16 CFR § 1633 – Standard for the Flammability of Mattresses

16 CFR § 1220.2 – Federal safe crib law

Angeles Compact Drop-Gate Cribs and Compact Adjustable Cribs meet the requirements of the federal safe crib regulations 16 CFR § 1220.2 established December 28, 2010 in the Federal Register Vol. 75, Part 248 pg. 81787.

IMPORTED BY:

Angeles Corporation
9 Capper Drive
Pacific, MO 63069

LOCATION / CONTACT FOR TEST RESULTS:

Connie Glasner cglasner@AngelesStore.com
Quality Assurance ph: 636-334-4114
Angeles Corporation fax: 831-333-5647
9 Capper Drive
Pacific, Mo 63069

3RD PARTY TESTING LABORATORY:

Intertek Testing Services Shenzhen Ltd.
TFH Division
7/F., Shekou Technology Main Building
Industrial 7th Road
Shekou, Shenzhen 518067, China

DATE PRODUCT TESTED: January, 24 2011